
WIPLINE FLOATS • SKIS • MODIFICATIONS • AIRCRAFT SALES
AVIONICS • INTERIOR • MAINTENANCE  •  PAINT REFINISHING

1700 Henry Ave - Fleming Field (KSGS), South St. Paul, MN 55075
Phone: 651.451.1205 | Fax: 651.457.7858

www.wipaire.com

SERVICE LETTER 276
Brake Torque Plate Safety Wire

FAA approval has been obtained for technical data in this publication that affects STC or TSO design compliance.

EFFECTIVITY:

This service letter applies to multiple aircraft models equipped with 6000, 6100, 8000, 8750, 10000, or 13000 amphibian 
floats. Drilled-head hardware and safety wire is to become standard production on 10000A and 13000A floats in 2026.
COMPLIANCE:
Compliance is optional.

BACKGROUND:
Wipaire has received multiple reports of brake torque plate fasteners loosening, despite the presence of threadlocker. 

COMPLIANCE METHOD:
As desired or if service history suggests a recurring issue despite proper wheel and brake maintenance (heat and vibration), 
install new hardware with drilled heads and secure with safety wire in accordance with the Work Instructions in this service 
letter.

APPROXIMATE SHOP HOURS: 

Replacing and safetying torque plate hardware will take approximately 5 labor hours per aircraft.

WARRANTY INFORMATION: 
This service letter does not include warranty for labor or parts.
TECHNICAL DATA:
Copies of this service letter, associated service kit (if applicable), float service manual, and float parts manual are available at  
www.wipaire.com.

Aircraft Makes/Model(s): Float Model(s): Compliance: Optional By: MAS
DeHavilland DHC-2, DHC-3, 

DHC-6
Pilatus PC-6 

Textron Aviation 208, 208B
Air Tractor AT-802, AT-802A 

6000A, 6100A, 8000A, 
8750A, 10000A, 13000A

Part Number: 1013053 Approved:DRH

Date: 2/11/2026 Revision: A

LOG OF REVISIONS
Revision Description Date

A Initial release 2/11/2026



Revision A	 Page 2 of 4 	 1013053

	 SERVICE LETTER 276
	 Brake Torque Plate Safety Wire

ORDER INDIVIDUALLY AS NEEDED
PARTS LIST BY CONFIGURATION (FULL AIRCRAFT QTY SHOWN)

ITEM -01 -02 -03 PART NUMBER DESCRIPTION
1 8 12 0 NAS1352-5H10P SCREW, SOCKET HEAD, DRILLED, 5/16-18 X 0.625
2 8 12 0 NAS1352-6H10P SCREW, SOCKET HEAD, DRILLED, 3/8-16 X 0.625
3 0 0 24 MS24677-66 SCREW, SOCKET HEAD, DRILLED, 3/8-16 X 1
4 1 1 1 MS20995C32 SAFETY WIRE, 0.032", 30FT ROLL

CONFIGURATION TABLE
KIT NO DESCRIPTION

-01 6000A/6100A, 8000A FLOATS
-02 8750A FLOATS (OIL BATH OR GREASED)
-03 10000 AND 13000A FLOATS

ALTERNATE HARDWARE LIST - REFERENCE
PARTS LIST BY CONFIGURATION  (FULL AIRCRAFT QTY SHOWN)

ITEM -01 -02 -03 PART NUMBER DESCRIPTION
1 8 12 0 MS24677-48 SCREW, SOCKET HEAD, DRILLED, 5/16-18 X 0.625
2 8 12 0 MS24677-63 SCREW, SOCKET HEAD, DRILLED, 3/8-16 X 0.625
3 0 0 24 NAS1352-6H16P SCREW, SOCKET HEAD, DRILLED, 3/8-16 X 1

Work Instructions

1.  Position and prepare aircraft for safe maintenance. 
2.  Jack or hoist aircraft so that main landing gear wheels can be removed. Refer to associated float Service Manual.
3.  Remove brake components and main landing gear wheels to access brake torque plate.
4.  Remove and replace torque plate hardware as shown in Figure 1. Threadlocker is recommended (Loctite 242 or 
equivalent). Torque to:

5/16 screws: 150 in-lbs
3/8 screws: 190 in-lbs

Note:  See ALTERNATE HARDWARE LIST above for additional procurement options
5.  Safety wire with MS20995C32 in accordance with AC43.13-1B. Single-wire method is recommended for six-bolt patterns to 
ensure clearance with axle. Refer to Figure 2.
6.  Reinstall brake and wheel components.



Revision A	 Page 3 of 4 	 1013053

	 SERVICE LETTER 276
	 Brake Torque Plate Safety Wire

TORQUE
PLATE

TORQUE
PLATE

TORQUE
PLATE

6000A/6100A, 8000A
(IMAGE IS REPRESENTATIONAL)

8750A

10000, 13000A

(2) MS24677-48 -or-
(2) NAS1352-5H10P

(3) MS24677-48 -or-
(3) NAS1352-5H10P

(2) MS24677-63 -or-
(2) NAS1352-6H10P

(3) MS24677-63 -or-
(3) NAS1352-6H10P

(6) MS24677-66 -or-
(6) NAS1352-6H16P

Figure 1 – Hardware for Safety Wire (Qtys shown are per Torque Plate)



Revision A	 Page 4 of 4 	 1013053

	 SERVICE LETTER 276
	 Brake Torque Plate Safety Wire

Aircraft Closing & Return to Service

1.  Upon completion of inspection, enter information in Aircraft Logbook for completion of Wipaire Service Letter 276.

Figure 2 – Single-Wire Method, Six-Bolt Pattern

SCALE 1 / 4

SECTION A-A
SCALE 1 / 2

VIEW B-B
SCALE 1 : 1

Parts List
DESCRIPTIONPART NUMBERQTYITEM

TORQUE PLATE075-0420021
WASHER, CUSTOM, DRAG BRACE100802762
ASS'Y AXLE - MAIN GEAR13A04000-05813
ASSEMBLY, DRAG BRACE13A04081-00114
PLUG - SUPPORT - DRAG TUBE13A04231-00315
TUBE, DRAG BRACE, MAIN GEAR13A04289-00116
BOLT, 7/16-20, 0.8125  GRIP, UNDRILLED, STEELAN7-13A87
BOLT, 1/2-20, 0.8125 GRIP, UNDRILLED, STEELAN8-14A68
NUT, LOCKING, REGULAR HEIGHT, 7/16-20 UNFMS21044N789
NUT, LOCKING, REGULAR HEIGHT, 1/2-20 UNFMS21044N8610
SCREW, CAP, DRILLED, SOCKET HEADMS24677-661211
WASHER, 0.453 ID, 0.063 THK, ALUMINUMNAS1149D0763J1612
WASHER, 0.515 ID, 0.063 THK, ALUMINUMNAS1149D0863J613

A

A

B

B

MATERIAL

FINISH

TOLERANCES

TITLE

1700 HENRY AVE. SOUTH ST. PAUL, MN 55075
(651) 451-1205

SCALE PART NO. REVSIZE

ASSEMBLY, DRAG BRACE, 13000 & 
10000

13A04000-0571 / 4 HD.X= ±
.XX= ±

X~= ±  Sheet 1 of 1 ~
.XXX= ±

WIPAIRE, INC. SEE PARTS LIST 

 

 ALL DIMS IN INCHES 
& AFTER FINISH

WFS 8.3.1
 

THIRD ANGLE
PROJECTION

PER WIPAIRE SPEC 1010000

PER WIPAIRE SPEC 1002182

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

REVISION HISTORY
REV DATE ECO DR DESCRIPTION

A 09/23/93 --- J.L. ADDED FASTENER CALLOUTS, PROD. #, REVISED VIEW PER UPDATED AXLE ASSY
B 10/16/01 --- J.L. ADDED TORQUE VALUES; WAS DWG # 7D2-3088

C 5/13/14 23526 AJG 480 INCH LBS WAS 300, 450 INCH LBS WAS 100; 13A04081-001 WAS 13A04081-001B; REMOVED 10DU10
AND 10DU12 BUSHINGS; ADDED 075-04200 TORQUE PLATE

D 02/20/15 23768 DLW AN7-13A WAS AN7-12A
E 4/26/16 24441 ESR ADDED 1008027 TO REPLACE 6 OF NAS1149D0863J
F 11/8/2019 25889 CAS ADDED THREADLOCK NOTE TO NOTE 4
G 2/12/2024 27319 DJK UPDATED TITLE BLOCK & TORQUE PLATE IMAGE
H 2/3/2026 27984 AJG MS24677-66 WAS MS16997-99; ADDED VIEW B-B; UPDATED NOTE 4 TO USE SAFETY WIRE MS20995C32

1. MASK OFF AXLES PRIOR TO PRIMING.
2. TORQUE TO 490 IN/LBS
3. TORQUE TO 450 IN/LBS
4. TORQUE TO 190 IN LBS, APPLY LOCTITE THREADLOCKER BLUE 242 OR EQUIVALENT

AND ADDITIONALLY SAFETY WIRE EACH BOLT CIRCLE WITH ONE PIECE OF  MS20995C32 (.032)
WIRE USING SINGLE-WIRE METHOD. TRIMMED WIRE END TO BE POSITIONED AWAY FROM AXLE.

NOTES:

79

8
10

5

4

3

2

13

12 12

4

5

6

12

12

8 13

2

12 7

1 1

3

2

6

2

3

11 4

1

3

1

11 4


